United States Municipal Environmental Research EPA-600/2-78-164
Environmental Protection Laboratory September 1978
Agency Cincinnati OH 45268 )

Research and Development

wEPA Pilot Scale
Evaluations
of Septage Treatment
Alternatives

MW B



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Deveiopment, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmenta! technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Socioeconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
Interagency Energy-Environment Research and Development
“Special” Reports

Miscellaneous Reports

This report has been assigned to the ENVIRONMENTAL PROTECTION TECH-
NOLOGY series. This series describes research performed to develop and dem-
onstrate instrumentation, equipment, and methodology to repair or prevent en-
vironmental degradation from point and non-point sources of pollution. This work
provides the new or improved technology required for the control and treatment
of pollution sources to meet environmental quality standards. '

®NDO AN

©

This document is available to the public through the National Technical informa-
tion Service, Springfield, Virginia 22161.



EPA-600/2-78-164
September 1978

PILOT SCALE EVALUATIONS
OF
SEPTAGE TREATMENT ALTERNATIVES

by

Arthur J. Condren

Edward C. Jordan Co., Inc.
Portland, Maine 04112

Grant No. R804804-01

Project Officer

Robert P. G. Bowker
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U.S. Environmental Protection Agency, and approved for publica-
tion. Approval does not signify that the contents necessarily reflect the
views and policies of the U.S. Environmental Protection Agency, nor does
mention of trade names or commercial products constitute endorsement or
recommendation for use.

ii



FOREWORD

The Environmental Protection Agency was created because of increasing
public and government concern about the dangers of pollution to the health
and welfare of the American people. Noxious air, foul water, and spoiled
land are tragic testimony to the deterioration of our natural environment.
The complexity of that environment and the interplay between its components
require a concentrated and integrated attack on the problem,

Research and development is that necessary first step in problem solu-
tion and it involves defining the problem, measuring its impact, and
searching for solutions. The Municipal Environmental Research Laboratory
develops new and improved technology and systems for the prevention, treat-~
ment and management of wastewater and solid and hazardous waste pollutant
discharges from municipal and community sources, for the preservation and
treatment of public drinking water supplies, and to minimize the adverse
economic, social, health, and aesthetic effects of pollution. This publica-
tion is one of the products of that research; a most vital communications
link between the researcher and the user community.

The research documented herein gives further definition to the pollu-
tant characteristics of septage, methods of physical, chemical and biological
treatment, and system designs and associated costs for effectively treating
this material at either municipal wastewater treatment plants or facilities
constructed exclusively for septage treatment.

Francis T. Mayo, Director
Municipal Environmental Research
Laboratory

111



ABSTRACT

This research program was undertaken to define technologies for the
treatment of septage. Tq facilitate this objective, a pilot plant capable
of treating up to 3.79 m”/day (1,000 gpd) was constructed at the Falmouth,
Maine wastewater treatment plant.

Preliminary investigations revealed that approximately 75 percent TSS
removal could be achieved by screening raw septage. This operation yielded
a liquid fraction that could be consistently coagulated. If the septage
was not screened, effective coagulation was very difficult to realize.

Conditioning of screened septage with conventional chemicals such as
alum, ferric chloride and lime was possible. However, optimization of
chemical requirements proved to be involved. A two-stage acid/lime coagula-
tion process was developed which consistently yielded a clear supernatant
fraction approximating 70 percent of the total volume treated.

The supernatant fractions resulting from the various conditioning pro-
cesses contained mainly soluble BOD. and ammonia as residual pollutants.
These acqueous fractions were ammenable to biological treatment by either
intermittent sand filtration or addition to the municipal wastewater treat-
ment plant influent.

The sludge fractions resulting from the various conditioning processes
were dewatered using various techniques. Sand bed and pressure filter
dewatering consistently yielded high TSS capture and dry sludge cakes.
Dewatering by solid bowl centrifuge or cloth belt vacuum filter led to less
desirable results., This may have been due, in part, to limitations of the
pilot scale equipment.

Combined fraction treatment was investigated by addition of screened,
neutralized septage to various components of the municipal contact stabili-
zation secondary treatment system. These included the aerobic digester,
the contact zone and the reaeration zone. Because of the current low
municipal loadings to the system no deliterious effect induced bg septage
addition was noted. However, it must be pointed out that 3.79 m” (1,000
gal.) of screened septage has a BOD. population equivalent of approximately
240 and a TSS population equivalent of about 360, The impact of introducing
such a concentrated waste stream to a given municipal facility should be
analyzed before this mode of treatment is employed.

iv



Dewatered solids disposal by burial in a soil mantle was investigated
and it was found that the pollutant retention capabilities of different
soil mantles vary dramatically.

Septage may be effectively treated either by utilizing certain existing
equipment at municipal wastewater treatment plants or at facilities con-
structed exclusively for its treatment. Depending on the treatment process
selected and the size of the septage treatment facility installed, total
annual operating costs may range from $4 to $10/m ($14 to $37/ 1,000 gal.)
treated.

This report was submitted in fulfillment of Contract No. R804804-01 by
the Maine Municipal Association under the sponsorship of the U.S. Environ-
mental Protection Agency. This report covers the period October 1, 1976 to
March 31, 1978, and work was completed as of March 31, 1978.



Foreword .
Abstract .

Figures.
Tables .

CONTENTS

L] . . . . . - . - . . . . . . . - . . .
. L] . L] L] . L] . ] . » . (] . [ L] . L] [} .
. . . . 3 . . . . . . L] . . . » . . L] .

. L] . . . . . . . . . . . . . . . . . .

AcknOWIed gment [ ] . . L] L[] . L] . . L] . . Ll » . L] . .

8.

Introduction « « .« ¢ ¢« & o ¢ ¢ ¢ ¢ o o o

ConclusionsS. « o« « s o o o o o ¢« ¢ o o o

Description of Pilot Plant Facilities. .
Screening of Raw Septage . « « « « o «
Screened Septage Conditioning. . . . . .

Sedimentation of Screened Septage .
Aeration of Screened Septage. . . .
Ferric Chloride Addition. . . . . .
Ferric Chloride/Lime Addition . . .
Alum Addition . . . . . . . . . .
Acid Addition . ¢« « ¢ o ¢ ¢ 0 e o
Acid/Lime Addition. . . . . . . . .
Lime/Heat Addition. . . . . . . . .
Lime/Magnesium Chloride Addition. .

Sludge Dewatering. . « « « « ¢ ¢« ¢ o o &

Sand Drying Beds. . .
Centrifugation. . . .
Filter Pressing . . .
Vacuum Filtration . .

. . - -
.
.
-

e e . -
.
.

Solids Fraction Disposal . « « + « « &+ &
Aqueous Fraction Treatment . + +» « + « &
Activated Carbon Adsorption . . . .
Chlorine Oxidation. . . . . « « « &
Intermittent Sand Filtration. . . .

Septage Addition to Municipal Wastewater

vii

* e - [ ]
.
e o . -

Treatment

i1
iv
ix

xiii

10

13

13
14
15

18
18
22
22
24

26
26
30
31
32
35
38
39
40
40

43



10.

11.

CONTENTS (Continued)

Discussion of Pilot Plant Results. . . ¢« + « ¢ ¢« ¢ ¢ &« & &«

Screening . . . . ¢ 0 ¢ e 4 s e e e 0 6 e e e e
Conditioning. . . . . ¢« ¢ o ¢ ¢ ¢ ¢ o ¢ ¢ « ¢ o &
Dewatering. « « « o o o ¢ o ¢ o ¢ ¢ ¢ ¢ s o o o »
Addition To Municipal Wastewater Treatment Plant.
Aqueous Fraction Treatment. . « o « o« ¢ ¢ ¢ o o &
Solids Fraction Disposal. « ¢« « « &+ o s o o o o

- [ . L) 3 .
.

System Design. . . .« . ¢ ¢ ¢ ¢ s 0 0 o o 0 e o o e e e .o

Alternate 1: 9.48 m3/Day (2,500 gpd) Facility Exclu-
sively Designed For Septage Treatment . . . . . . . .

Alternate 2: Treatment of 9.48 m3/Day (2,500 gpd) Of
Septage At A Municipal Wastewater Facility. . . . . .

Alternate 3: 37.9 m3/Day (10,000 gpd) Facility Exclu-
sively Designed For Septage Treatment . . « « o o « &

Alternate 4: Treatment Of 37.9 m3/Day (10,000 gpd) Of
Septage At A Municipal Wastewater Facility. . . . . .

Re ferences L L] L] L] L Ll L] * * * . * L3 L] L) . . L L] L] L] L] . . L d . . . )
Append ix ] L] L] ] . L] * . . L] L] [ . L[] L] L L] L4 * L] L . L - . L4 . . L] L)

viii

47
47
47
49
49
50
51

52

53

57

60

63

69
70



Number

FIGURES

Comprehensive Septage Treatment Plan
Plan View Of Pilot Plant Facilities.
Alternate 1 System Schematic . . . .
Alternate 2 System Schematic . . . .
Alternate 3 System Schematic . . «

Alternate 4 System Schematic . . . .

ix

54
58
61
65



Number

10

11

12

13

14

TABLES

Septage Characteristics Reported In The Literature
(1,2’3’4) . L d L] L] - » L] L] - . - . L L] L] L . . . L] - .

Impact of Screening On Raw Septage TSS Concentrations
Laboratory Data . .« « ¢ ¢ o o ¢ s o o s s o s ¢« o o o

Screened Septage Characteristics For This Study. . . . . .
Sedimentation Of Screened Raw Septage., . « « « « « « » 4 &

Effect Of Aeration And Two Hours Of Settling On Screened
Septage Supernatant Characteristics . . . . . . . . .

Ferric Chloride Addition To Raw Screened Septage (Average
Values From 12 Trials). « o + ¢ o o ¢ o o s o s o o

Lime Treatment Of Ferric Chloride Formed Supernatant
(Average Values From 10 Trials) . « « « « « ¢ « o o &

Ferric Chloride And Lime Treatment Of Raw Screened Septage
(Average Values From 3 Trials). . . + ¢ « « ¢« ¢« « o .

Alum Conditioning Of Raw Screened Septage (Average Values
From 18 Trials) . o ¢ ¢ o o ¢ o ¢ s s s « o s o o o

Acid Pretfeatment 0f Raw Screened Septage (Average Values
From 8 Trials) . [ ] . L] L] L] . . L ® L] * L ] L[] . [ ] » . Y 'Y

Lime Treatment Of Acid Formed Supernatant (Average Values
From 7 Tr ials) . [ ] L] . [ ] . [ ] . [ ] 1 ] [ ] [ ] [ ] [ ] [ ] [ ] * L) . L ]

Lime And Heat Treatment Of Raw Screened Septage. « « « «

Lime And Magnesium Chloride Treatment Of Raw Screened
Sep tage . ] L] L] ] . L] * L] L] * * * * . L . L[] L] L] L] L .

Sand Bed Dewatering Of Raw Screened Septage (Average Values
Froml}Trials).....-.o-.........-.

Page

10
11
14

14

16

17

19

20

21

23
22

25

26



Number

15

16

17

18

19

20

21
22

23

24
25
26
27
28
29
30
31

32

TABLES (Continued)

Materials Balance On Sand Bed Dewatering Of Raw Screened

Septage « « ¢ o o ¢+ ¢ ¢ s s s 0 s e e s e

Sand Bed Dewatering Of Sludge From The Ferric Chloride/

L] * L . L]

Lime Conditioning Process . « « « « ¢ ¢ o o s o o o o

Materials Balance On Sand Bed Dewatering Of Sludge From
The Ferric Chloride/Lime Conditioning Process (Average

Value From 4 Trials). « ¢« « o« o ¢ o ¢ ¢« o o o o o o

Materials Balance On Sand Bed Dewatering Of Sludge From The

Alum Treatment Process (Average Values From 3 Trials)

Sand Bed Dewatering Of Sludgé From The Acid/Lime Treatment

Process (Average Values From 4 Trials). « « + « « + &

Materials Balance On Sand Bed Dewatering Of Sludge From

The Acid/Lime Treatment Process . + . + + « o + o »

Sludge Dewatering By Solid-Bowl Centrifugation . . . . .

Sludge Dewatering With Filter Press. « o+ « o« « o o o o o

Vacuum Filter Dewatering Of Various Septage Conditioned

Slud8380000010c.-.o.oooo.-

Vacuum Filter Dewatering Of Combined Sludge.
Metals In Leachate From Control Soil Columns
Metals In Leachate From Soil/Sludge Columns.

Anticipated Aqueous Fraction‘Quality v s e e

. L] *

Activated Carbon Adsorption Of Acid/Lime Supernatant

Activated Carbon Adsorption Of Alum Supernatant. . .

Sodium Hypochlorite Destruction Of Ammonia . . . . .

Intermittent Sand Filtration Treatment Of Neutralized Acid/

Lime Supernatant. . .« « « ¢« « o ¢ ¢ ¢ o s ¢ o o o o &

Septage Introduced Into Contact Zone . « « o« « « o o« o o &

x1

28

28

29

30
31
32

32
33
35
37
38
39
39
40

42
43



Number

33

34

35

36

37

38

39
40
41
42
43
44
45
46
47
46
48
49

50

TABLES (Continued)

Loadings During Septage Addition To Contact Zone . . . .

Contact Zone Operational Parameters During Septage Addi-

tion.

Secondary
tion

. L] L] . . . . . . . . . . . . . [ L] . L] - L] .

Clarifier Effluent Quality During Septage Addi-
To The Contact Zone. . « ¢« o + o o o o o ¢ &

Septage Introduced Into Reaeration Zone. . . . . . . . .

Reaeration Zone Operational Parameters During Septage Addi-

tion.

Secondary
tion

Estimated
Alternate
Alternate
Alternate
Alternate
Alternate
Alternate
Alternage
Alternaée
Alternate
Alternate
Alternate

Alternate

Clarifier Effluent Quality During Septage Addi-
To The Rearation Zone. . « « « ¢ o o o o o o &

Chemical Costs For Conditioning. . « . «. « . .
1 Equipment List . . . . ¢ ¢« « « ¢ & « « & &

1 Activity Schedule. . « « ¢ ¢« ¢ ¢ o o o+ « o &
1 Capital And Operating Costs. . . . « . . . .
2 Equipment List . « « &« ¢ « o o o o o o o

2 Capital And Operating Costs. . « « « ¢ « + &
3 Equipment List . . . ¢ ¢ ¢ o ¢ ¢ = ¢ ¢ o o o
3 Activity Schedule. « « &+ ¢ o ¢ ¢ o o o o« o &
3 Capital And Operating Costs. . « « . . . . .
3 Activity Schedule. . « « + & « ¢« & ¢« ¢ . . .
4 Equipment List . + ¢ ¢« ¢ « o o o ¢ ¢ & o o«
4 Activity Schedule. . . . ¢« ¢« ¢« ¢ ¢« ¢« « o o &

4 Capital And Operating CoStS. « « « o« o o o &

xii

44

45

45

46
48
55
56
53
59
60
62
64
63
64
66
67

68



ACKNOWLEDGMENTS

The author wishes to acknowledge John L. Salisbury, Executive Director,
and his Maine Municipal Association staff for their project management
activities, including the formation and utilization of a project advisory
board. The role of the ten-member advisory board, which was composed of
state and local government officials and wastewater treatment plant opera-
tors, was to provide constructive criticism of the application of the
various septage treatment alternatives investigated.

Acknowledgment is also made to Mr. Frederick A. Keenan and Mr. Stephen
L. Wright, and their assistants of the Edward C. Jordan Co., Inc. for their
efforts in the conduct of, respectively, pilot plant operations and analyt-
ical services.

Special recognition is given to the Town of Falmouth, Maine for pro-
viding the site for the pilot plant studies, in-kind services, and project
assistance from Mr. David A. Whitlow, Town Manager, and Mr. Richard B.
Goodenow, Chief Treatment Plant Operator, and to the Portland Water District
of Portland, Maine for their in-kind services including supplemental sample
analyses and staff assistance from Mr. Thomas L. Lothrop, Director, Waste-
water Division, and Mr. R. Patrick Grady, Director, Quality Control.

Guidance from the Project Officer, Mr. Robert P. G. Bowker, Municipal
Environmental Research Laboratory, U.S. Environmental Protection Agency,
during the conduct of the research efforts and the preparation of this
report was greatly appreciated.

xiii



SECTION 1

INTRODUCTION

Septage is defined as the sludge-type material which collects in on-
site wastewater disposal systems (septic tanks). The almost universal
generation and disposal of septage in rural areas has been responsible, in
part, for it not being recognized as a major pollutant source. However, it
has been estimated that the volume of this material generated annually
exceeds 15 million mS (4 billion gal). On a dry solids basis, this is
equivalent to approximately one~third of the national secondary treatment
plant sludge production rate. Reported ranges of selected pollutant para-
meter concentrations are presented in Table 1.

Perhaps the main deterrent to the evolution of knowledge on septage
has been the rural nature of its origin. A limited amount of research on
septage treatment has been reported in the literature. Certain of these
studies have indicated positive results while others have been either
inconclusive or negative in outcome. Partially as a result of the above,
currently employed methods of septage disposal include, among others, (1)
spreading on the land; (2) lagooning; (3) discharge to municipal wastewater
treatment facilities; and/or (4) direct discharge to water courses.

The generation of septage in rural areas essentially dictates that the
treatment of this material be undertaken close to its point of origin to
minimize treatment costs. Two strategies exist for its proper treatment:

1. The utilization of local municipal wastewater treatment facilities as
a receiver for this waste, or

2. The construction of facilitles exclusively for the handling of this
material.

Both of these approaches have their respective drawbacks, mainly due to
the limited state-of-the-art on septage treatment technology.

In the case of using smaller wastewater treatment plants, improperly
designed receiving facilities and/or inadequate operator knowledge can lead
to upset conditions in the entire system. For example, the diﬁcharge of
3.79 m3 (1,000 gal.) of raw septage to the influent of a 948 m>/day (250,000
gpd) extended aeration facility over a one-hour period would result in an
increased instantaneous BODs loading to the facility of about 200 percent
and an increased instantaneous TSS loading to the facility of approximately
900 percent. Such shock loadings cannot be readily absorbed by secondary



TABLE 1. SEPTAGE CHARACTERISTICS REPORTED IN THE LITERATURE (1,2,3,4)

Parameter Mean Std. Dev. Range No. Samples
TS 38,800 23,700 3,600-106 ,000 25
TVS, % of TS 65.1 11.3 32-81 22
S 13,014 6,020 1,770-22,600 15
VSS, % of SS 67.0 9.3 51-85 15
BODg 5,000 4,570 1,460-18, 600 13
CODy 42,850 36,950 2,200-190, 000 37
CODg 2,570(.06 CODy) - - 21
TOC 9,930 6,990 1,316-18,400 9
TKN 677 427 66-1,560 37
NH ;=N 157 120 6-385 25
Total P 253 178 24-760 37
pH (units) 6.9 (median) - 6.0-8.8 25
Grease 9,090 6,530 604-23,468 17
LAS 157 45 110-200 3
Fe 205 184 3-750 37
Zn 49.0 40.2 4.5-153 38
Al 48 61 2-200 9
Pb 8.4 12.7 1.5-31 5
Cu 6.4 8.3 0.3-38 19
Mn 5.02 6.25 0.5-32 38
Cr 1.07 0.64 0.3-2.2 12
Ni 0.90 0.59 0.2-3.7 34
cd 0.71 2.17 <.05-10.8 24
Hg 0.28 0.79 <.0002-4.0 35
As 0.16 0.18 0.03-0.5 12
13

All values in mg/l unless otherwise indicated



treatment facilities and no level of operator control can offset the delete-
rious impact resulting from such loadings.

In the case of constructing facilitles exclusively for treating septage,
skepticism prevails since few systems are known to exist and to perform
consistently well.

Septage is composed of organic and inorganic pollutants, both dissolved
and suspended, in a water carrier. Total treatment of this waste can be
approached in a number of ways. A comprehensive plan for investigating
applicable septage treatment schemes either at existing wastewater treat-
ment plants or at facilities constructed exclusively for septage processing
is presented in Figure 1.

As shown on Figure 1, once septage is received at a facility, a number
of alternatives exist. The most direct, though not necessarily the most
effective alternative, is combined fraction treatment which could encompass
the addition of raw septage to the influent of a municipal wastewater
treatment plant. A more circuitous alternate could involve conditioning of
the raw septage with chemicals, allowing this conditioned septage to undergo
phase separation, and subjecting the thickened solids-bearing fraction to
further dewatering. To complete treatment, both the aqueous and the de-
watered solids-bearing fractions might have to be further treated to minimize
pollutant leaching when these fractions are ultimately disposed.

The following sections of this report define the function, approaches,
variables and problem areas associated with each of the unit operations
presented in Figure 1 as well as typical experimental results from the
conduct of various pilot plant studies. Raw data from all experimental
studies, if not presented in the text, are contained in the Appendix.



RAW SEPTAGE
RECEIVING
STATION

X

PRETREATMENT
{(SCREENING)

Y

SEPTAGE
CONDITIONING

=~

SLUDGE
DEWATERING

l

¥

AQUEOUS FRACTION

TREATMENT

FIGURE I.

SLUDGE
DISPOSAL

COMBINED FRACTI
TREATMENT

’

COMPREHENSIVE SEPTAGE TREATMENT PLAN



SECTION 2

CONCLUSIONS

The results of laboratory and pilot scale studies on the treatment of
septage have indicated that a number of alternatives exist for effectively
reducing the gross pollution potential of this material.

Paramount to the effective application of any alternative is the
incorporation of a preliminary screening process. This process not only
provides for the continuous protection of -equipment in the treatment system,
but also allows for the separation of septage intg an aqueous and a sludge
fraction when coagulated by conventional chemicals. If screening is not
undertaken, consistent effective coagulation cannot be realized.

The pollutant characteristics of screened septage vary dramatically
from load to load. Average (maximum:minimum) values for 18 parameters
ranged from a low of 7:1 for iron and manganese to a high of 56:1 for
grease and oil. A mean (maximum:minimum) value of approximately 18:1 for

all parameters was noted.

Raw screened septage may be coagulated with conventional chemicals
such as ferric chloride, alum and lime. However, optimizing the chemical
dose to achieve effective phase separation is difficult. Effective phase
separation can be consistently achieved by the application of a two-stage
sulfuric acid/lime coagulation process.

The sludge fraction resulting from the coagulation of raw screened
septage can be dewatered, either alone or in combination with municipal
waste secondary sludge, by a number of processes. Sand drying bed and
filter press dewatering were found to be very effective. Vacuum filtration
and centrifugation were less effective, possibly because of limitations
assoclated with the equipment utilized. The application of specific de-
watering equipment at a given site should be carefully evaluated by supple-

mental testing.

The introduction of screened septage at a continuous rate to any com-
ponent of a municipal wastewater treatment facility-may be considered if it
is recognized that 3.79 m3 (1,000 gal.) of this material has an average
BOD5 population equivalent of approximately 240 and an average TSS popula-
tion equivalent in the vicinity of 360,

The aqueous fractions resulting from the effective coagulation and
dewatering of septage contain essentially soluble BODg and ammonia nitrogen



as residual pollutants. This aqueous fraction is ammenable to biological
treatment and may be processed by either controlled addition to a municipal
treatment plant influent or intermittent sand filtration treatment.

The ultimate disposal of dewatered septage solids may be accomplished
by, among others, burial in a soil mantle. Investigations should be under-
taken to insure the soil mantle has adequate pollutant retention capabil-

ities.

Depending on the quantity of septage processed and the mode of treat-
ment employed, total annual operating costs may range from $4 to $10/m3
($14 to $37/1,000 gal.) of raw septage processed.



SECTION 3

DESCRIPTION OF PILOT PLANT FACILITIES

To establish the most effective methods of septage treatment, the

physical, chemical, and/or bioclogical transformations occurring across each
of the unit processes presented in Figure 1 should be established. To
facilitate the conduct of such measurements, a pilot scale facility capable
of processing up to 3.79 m3 (1,000 gal.) of raw septage per day was con-
structed. A schematic diagram of this facility is presented in Figure 2
and a description of each component is as follows:

ll

A 30.5 cm (12-in.) diameter by 2.44 m (8 ft) high coarse screen made
of 0.64 cm (0.25 in.) opening wire mesh. The purpose of this screen
was to protect the pilot plant equipment by removing large objects
from the raw septage as it was discharged from the haulers' trucks.

A4.73 w3 (1,250-gal.) raw septage receiving tank set approximately
2.44 m (8 ft) below grade to facilitate transfer of septage from the
haulers' trucks.

A 61.0 cm (24-1in.) diameter vibrating screen equipped with a 40-mesh
screen. The purpose of this screen was to remove material which would

cause pump or pipeline plugging.
A 4,74 m3 (1,250 gal.) screened septage storage tank.

Septage conditioning tanks, each with a capacity of 1.04 m3 (275
gal.). A 186 J/sec (0.25 hp) mechanical mixer was installed in each

tank as well as air mixing equipment.

A 2,84 m (750 gal.) collection/storage tank for the aqueous fractions
resulting from various treatment investigations.

A 3.79 m3 (1,250 gal.) tank for the collection/storage of either the
solids-bearing fraction or the total volume subjected to pretreatment
and/or other investigations.

A 38-190 1/min (10-50 gpm) diaphragm pump used for the transfer of
untreated and treated septage (and its fractions) throughout the
entire pilot plant.



COARSE SCREEN

. RAW SEPTAGE RECEIVING TANK

. SCREENED SEPTAGE STORAGE TANK

PRETREATMENT TANKS (4)

. AQUEOUS FRACTION STORAGE TANK
. SLUDGE FRACTION STORAGE TANK

0. INTERMITTENT SAND FILTER

2. SAND DRYING BEDS (3)
13a. SOLID BOWL CENTRIFUGE
I3b. BASKET CENTRIFUGE

13d. CLOTH BELT VACUUM FILTER

I
© WOMO® OO 2
12 12 3. VIBRATING SCREEN
4
2 5.
134 6
() i
8. DIAPHRAGM PUMP
@ 9. AIR BLOWER
O\‘% @ @ 1. SOIL COLUMNS (6)
13a @
13¢. FILTER PRESS
9
13¢ 8 2
6 I8 feet
12

FIGURE 2. PLAN VIEW OF PILOT PLANT FACILITIES



9, A 0,57 m3/min (20 cfm) blower installed to provide air mixing, when
required, in any of the pilot plant tanks.

10. One 30.5 cm (12 in.) diameter by 91.5 cm (3 ft) deep sand column for
the investigation of intermittent sand filtration treatment of various

aqueous fractions.

11. Six 30.5 cm (12 in.) diameter by 122 cm (4 ft) deep soil columns for
the investigation of the leaching of heavy metals from dewatered
sludge solids buried in a soil mantle,

12. Three 0.93 m2 (10 ft2) by 30.5 cm (1 ft) deep sand drying beds for the
investigation of conditioned septage sludge solids dewatering.

13. A trailer equipped with the following pilot scale dewatering equipment:

a, Solid bowl centrifuge,

b. Basket centrifuge,

C. Filter press, and

d. Cloth belt vacuum filter,

The pilot plant facilities shown in Figure 2 were constructed at the
Falmouth, Maine municipal wastewater treatment plant. This plant was
designed as a dual train 6,690 m3/day (1.5 MGD) contact stabilization
Plant, Each 2,840 m3/day (0.75 MGD) treatment train consists of a sludge
reaeration zone, a contact zone, a secondary clarifier and an aerobic
digester. Common facilities include the headworks, chlorine contact cham=-
ber and centrifugal air blowers. The parallel treatment trains at this
location enabled the comparison of system performance when septage was
added to the individual components of one of the treatment trains.



SECTION 4

SCREENING OF RAW SEPTAGE

Initial observations of raw septage in the laboratory showed a sub-
stantial content of large size particulate material. Included were sand,
gravel, solidified oil and grease, fruit and vegetable seeds, pieces of
plastic, rags, and hair.

A series of studies using a 20-mesh (0.84 mm opening) vibrating screen
was undertaken in the laboratory to measure the impact of preliminary
screening on the raw septage characteristics. TSS concentration was used
as the parameter for evaluation of this process and the results are pre-
sented in Table 2.

TABLE 2. IMPACT OF SCREENING ON RAW SEPTAGE TSS CONCENTRATIONS
(LABORATORY DATA)

TSS Concentration, mg/l ‘ Percent
Run No. Before Screening After Screening ISS Removal
1 27,300 3,280 88
2 25,000 6,860 73
3 . 49,200 8,930 82
4 27,200 10,400 62
Average 32,200 7,370 77

Screening with a 20-mesh screen in the laboratory had a pronounced
effect on the raw septage TSS concentration, resulting in an average re-
duction of 77 percent. The resultant screenings volume approximated 5 to
10 percent of the original volume and had a total solids content of 25 to
50 percent by weight.

Screening of raw septage in the field using a vibrating screen equipped
with 6-mesh (3.35 mm opening) screen led to non-functioning of the appa-
ratus. It was noted that hair would get interwoven in the screen, result-
ing in eventual complete blinding. Subsequent replacement of the screen
with one of 40-mesh size (0.42 mm opening) led to proper operation of the
vibrating screen with negligible blinding problems. Screenings volume

employig the 40-mesh (0.42 mm opening) screen approximately 7.5-37.4 1/m3
(1-5 ft %1 000 gal.) of septage processed

10



The non-homogeneity of septage as received at the pilot plant facility
made it extremely difficult to obtain representative samples for accurate
analyses. Even with intense mixing (by air diffusion) in the raw septage
receiving tank, it was observed that the larger particulate matter such as
hair and solidified oil and grease had a tendency to concentrate on the
surface of the tank. As a result, thorough analyses were completed only on
raw septage that had been passed through a 40-mesh (0.42 mm opening) screen.
Table 3 presents the characteristics of screened septage encountered during
this study.

The data presented in Table 3 for the most part, are coincident with
values reported in the literature. Variations are interpreted as resulting
from the screening of the raw septage. Individual sample analyses data are
contained in the Appendix.

11



TABLE 3. SCREENED SEPTAGE CHARACTERISTICS FOR THIS STUDY

Concentration, mg/1l No. of
Parameter Average Minimum Maximum Samples
TS 11,800 2,560 42,100 30
Vs 9,280 1,830 32,600 30
TSS 8,680 2,140 40,200 39
Vss 6,720 1,820 20,700 39
pH, S.U. - 2.8 9.8 ‘ 39
BOD, (total) 5,850 1,040 50,000 39
BOD5 (soluble) 1,050 315 5,450 39
COD 20,400 4,530 132,000 30
NH3-N, as N 64 3 102 30
Organic-N, as N 204 64 549 30
PO, (total), as P 57 20 : 135 30
PO, (ortho), as P 31 8 100 30
Alkalinity, as CaC03 346 0 910 39
Fe 51 18 120 11
Ni 0.24 0.05 0.42 3
Cd 0.07 <0.02 0.2 5
Cu 10.1 2.0 30.0 11
Mn 0.65 0.2 1.4 11
Zn 7.8 2.9 18.0 11
Grease & 0il ‘ 3,380 208 11,600 15

12



SECTION 5

SCREENED SEPTAGE CONDITIONING

The conditioning of septage by chemicals or other means is probably
the most important operation in an overall septage treatment program.
Physical, chemical, and/or biological transformations initiated in this
unit operation can greatly influence the results attainable from supple-
mental treatment operations.

The function of conditioning is to induce desired septage quality al-
terations including improved suspended solids settleability and sludge
dewaterability, complexation of metallic ions, precipitation of phosphorus,
initiation of biological kill, removal of ammonia and sulfide, and odor
inhibition. These alterations can be brought about by the addition of
gases, chemicals, or energy. The degree of alteration is a function of not
only the level of additives listed above, but also the type and degree of
[...]
mentation in the selected conditioning process to be employed.

48



DEWATERING'

The dewatering of septage solids to a consistency of at least 15
percent can be accomplished by a number of processes. However, essentially
all processes require conditioning of the raw screened septage prior to the
actual dewatering process to be employed.

Sand drying beds proved to be practical for dewatering sludges from
the various conditioning processes. Using the multiple application tech-
nique for dewatering sludge from the acid/lime pretreatm nt,process, sgnd
drying bed area requirements would approximate 3.6-4.9 m“/m~ (15-20 ft“</
1,000 gal) of raw screened septage processed. This technique holds sub-

stantial promise for application.

Centrifugation of septage sludge solids, alone or mixed with aerobic-
ally digested secondary sludge led to acceptable cake solids consistencies
but poor solids capture. With a more advantageous point of polymer appli-
cation than that available on the pilot scale solid bowl centrifuge, en-
hanced solids capture would, in all probability, be achieved. However,
centrifugation, as undertaken in.the pilot plant studies, should not be
considered as a method for dewatering septage solids.

The use of a filter press for dewatering septage sludge solids derived
from the various conditioning processes, either alone or admixed with
aerobically digested secondary sludge, yielded excellent filtrate clarity
as well as high cake solids consistencies. To dewater 3.79 m3 (1,000 gal)
of pretreated raw screened septage, it has been estimated thgt the chamber
volume of a filter press should approximate 0.113 m” (4.0 ft”)., Filter
presses as small as this are commercially available and thus this dewater-
ing process is a viable alternative.

The vacuum filter dewatering of septage solids yielded good solids
capture and cake solids consistencies. However, achieving consistent
release of the cake from the filter cloth was difficult and the filter
yield was consistently low, usually in the range of 0.18-0.36 kg/mz/hr
(0.4-0.8 1b/ft2/hr). The dewatering of mixed septage/aerobically digested
secondary sludges by vacuum filtration yielded comparably poor cake release
and filter yield. In addition, extensive efforts were required to define
the levels of supplemental conditioning agents required for these mixtures
to obtain optimum results. As a result of the above, utilization of vacuum
filters for dewatering screened septage solids should be carefully scruti-

nized.

ADDITION TO MUNICIPAL WASTEWATER TREATMENT PLANT

Because of the current municipally derived influent loadings at the
Falmouth water pollution control facility, the impact of septage addition
on the plant's performance could not be realistically assessed. The only
truely apparent impact was a substantial increase in the MLSS and MLVSS
concentrations during the period of screened septage addition.

49



Raw screened septage, based on a volume of 3.79 m3 (1,000 gal), has an
average BOD. population equivalent of 240 and an average TSS population
equivalent of 360. General knowledge of secondary treatment plant opera-
tions indicates that random increases in influent organic loadings of up to
about 50 percent (above normally anticipated variations) may be absorbed by
treatment plants before effluent quality deterioration becomes readily
discernable. On this basis, not more than 3.79 m3 (1,000 gal) of raw
screened septage should be randomly introduced on any given 24-hour day to
secondary facilities with influent flows of less than 5.68-974 m /day
(0.15-0.25 mgd) if they are operating at design capacity. If a given
secondary facility of this size is operating at less than design capacity,
facilities should be installed to introduce raw screened septage at a low,
controlled rate.

The introduction of raw screened septage to a secondary treatment
facility at a controlled rate leads to, among others, BOD: and ammonia
nitrogen removal. Research by others has shown that approximately 40
percent of the TSS in septage are degradable by aerobic bio-oxidation (5).
On this basis, net accumulation of MLSS could amount to at least 4,78-5.37
kg/day/m3 (40-45 1b/day/1,000 gal) of raw screened septage introduced to a
secondary treatment plant. At a concentration of 1.0 percent TSS, this
would amount to a minimum supplemental secondary sludge wasting and de-
watering volume of approximately 0.5 m 3/m3 (0.5 gal/gal) of septage treated
by this technique. This is in contrast to a sludge volume resulting from,
for example, the acid/lime conditioning process of about 0.3 m3/m3 (0.3
gal/gal) of septage treated by this technique.

AQUEOUS FRACTION TREATMENT

The aqueous fraction evolving from conditioning and/or dewatering pro-
cesses contains mainly BODg and ammonia nitrogen and minor levels of TSS as
pollutants. This wastewater, though more concentrated in BOD: and ammonia
than domestic wastewater, is ammenable to biological treatment. If septage
is being treated at a municipal wastewater treatment facility, the aqueous
fraction could be metered into the treatment plant influent since each 3.79
m3 (1,000 gal) of this liquid contains roughly only 2.27 kg (5 1b) BODs,
0.23 kg (0.5 1b) TSS, and 0.23 kg (0.5 1b) NH3~N. At a remote facility
constructed exclusively for the treatment of septage, a viable aqueous
fraction treatment process could be Intermittent sand filtration. Because
of the waste's strength, organic loading would be the controlling para-
meter. Previous work by others (6) in the area of intermittent sand fil-
tration has indicated that if the BOD; loading is kept to less than 168
kg/ha (150 1lb/acre), approximatelg 90 percent BOD5 removal can be consis-
tently achleved. To treat 3.79 mJ/day (1,000 gpd) of aqueous fraction by
this %echnique would thus require an intermittent sand filter approximately
204 m“ (2,200 £t2 ) in area.

50



SOLIDS FRACTION DISPOSAL

One of the practices to be considered for the ultimate disposal of
dewatered septage solids is burial in a soil mantle. Pilot scale studies
were set up to evaluate soil retention capabilities under extreme condi-
tions. These conditions included the utilization of an acidic sludge as
well as an average rainfall intensity of 2.54 cm/day (1.0 in/day). Under
these conditions, it was shown that soil type influenced leachate quality,

If septage solids disposal is to be by burial, the dewatered sludge
should have an alkaline pH to optimize insoluble metallic matrix forma-
tions, water flow through the soil/sludge mass should be minimized, and a
soill mantle with desired retention capabilities utilized. _

51



SECTION 11

SYSTEM DESIGN

The incorporation of the pilot scale results presented in this report
can lead to numerous approaches to the treatment of septage, either at a
municipal wastewater treatment plant or at facilities designed exclusively
for the treatment of septage. Four of these possible alternatives are
presented in the following subsections; two are capable of treating 9.48
m3/day (2,500 gpd) and the other two, 37.9 m3/day (10,000 gpd). One of
_each size is designed for the exclusive treatment of septage; the other two
are for the treatment of this material at municipal wastewater treatment
plants.

The four alternatives presented do not necessarily reflect optimum
combinations of the substantial number of unit operations and processes
that may be employed. Rather, they reflect possible combinations that were
shown to yileld positive results during the conduct of the pilot plant
studies. In the actual design of a treatment facility, supplemental test-
ing should be undertaken to confirm the application of the specific method-
ologies selected.

Each of the four facilities has been set up to operate in the batch
treatment mode. The main reasons for taking this approach are: (1) the
continuous delivery of finite quantities of septage to a given facility
cannot necessarily be guaranteed, and (2) continuous flow equipment capable
of operating in the range of 7.6 to 26.5 1/min (2 to 7 gpm) are not readily
available.

The installed costs of the systems presented in this section were
established as follows:

1. Purchase prices on all equipment and materials were obtained from
various suppliers and an 18 percent contractor mark-up added to cover
shipping charges and taxes (5 percent), electrical wiring (3 percent)
and profit (10 percent).

2. Installation costs were developed from the 1978-1979 Edition of the
Richardson Process Plant Construction Estimating Standards.,

3. A 15 percent contingency was added to the sum of 1 and 2, above, to
obtain the total installed cost.

52



Total installed cost was then amortized over ten years using an
interest rate of 7.0 percent.

Maintenance costs were assumed to be one percent of the total installed
cost of the facility per year. Chemical costs were obtained from the
January 30, 1978 issue of the Chemical Marketing Reporter. Electrical
costs were based on a rate of $0.03/kwh and water on a rate of $0.17/m3
($0.47/100 cu ft). The labor rate was based on a total cost of $15,000/
year per person or $7.21/hr and included salary and fringe benefits, The
cost for hawling and ultimate disposal of the dewatered septage solids have
not been included in any of the four alternates.

ALTERNATE 1: 9.48 M3/DAY (2,500 GPD) FACILITY EXCLUSIVELY DESIGNED FOR
SEPTAGE TREATMENT

A series of processes have been selected for a facility exclusively
designed for the treatment of 9.48 m3/day (2,500 gpd) of septage. The
processes involve: (1) the screening and equalization of the raw septage,
(2) the application of the acid/lime addition process, (3) aqueous fraction
treatment by intermittent sand filtration, and (4) sludge dewatering by
sand drying beds. Figure 3 presents a schematic of this system as well as
the associated flow, BODg, and TSS balances based on the average perfor-
mances of each operation noted in this study. Calculated intermittent sand
filter effluent quality indicates less than 50 mg/1 of both BODg and TSS.
Dewatered sludge after three days of drainage, is estimateg to be approxi-
- mately 30 percent solids and to occupy a volume of 0.035 m /m3 (4.65 cu

£ft/1,000 gal.) treated.

A list of the required equipment and installed cost estimates is given
in Table 40. Estimated total installed cost is $88,275,

Table 41 gives a tentative scheduling of events at the 9.48 m3 (2,500
gal.) capacity septage facility. It has been estimated that approximately
five person-hours would be required to process 9.48 m” (2,500 gal.) of raw
septage and perform required maintenance duties at this facility.

Assuming a maximum of 47.4 m3 (12,500 gal.) of raw septage is pro-

cessed per week and facility life is ten years, estimated minimum treatment
costs have been calculated and are presented in Table 42.

TABLE 42. ALTERNATE 1 CAPITAL AND OPERATING COSTS

Cost
Category $/m> $/1,000 Gal.
Amortization of Capital 5.10 19.34
Maintenance o . 0.36 ‘ 1.36
Chemicals ' ©0.41 1.57 -

(Continued)

53



LEGEND

A 8000 ga!l receiving tonk

B 30"¢ vibrating screen A

C 3000 gal acid addition tank

D 2000 gal lime oddition tank RAW SEPTAGE

E 3000 gal neutralization tank Q=2,500 qal.

F 2-}800sq ft intermittent sond filters

G 1000 gal neutralization tank B) SCREENINGS

Q=20 gal
H 3-50sqft sond drying _beds SCREENED SEPTAGE
‘ Q= 2,480 gal

BODg = 121 1b
TSS = 1801b

ACID SLUDGE
25 b Ca(OH), G 751b Hy S04
Q =5604gal
BODg = 1151b
TSS :1741b ACID SUPERNATANT
Q = 1920 gai
BODg = 61b
TSS = 61b
LIME SLUDGE
NEUTRALIZED SLUDGE 62 Ib Ca (OH)p
Q= 770 gal Q =2|0gal
BODg= 1151b BODg = OIb LIME SUPERNATANT
7SS = 2221b TSS =36ib Q = 1710 gal
BODg = 61b
' TSS = | lb
FILTRATE
H ; 12 1b H,$0
Q = 700gal 2>%e
. BODg = 31b
TSS s<iib NEUTRALIZED SUPERNATANT-FILTRATE
Q * 2410 gal
DEWATERED SLUDGE BODg = 9 1b
Vel = [1.Bcuft TSS = <21b
BODg: 112 Ib
TSS = 2211b
' F
AQUEOUS EFFLUENT
Q = 2410 gal
BODg:= < iib
CONVERS!ON FACTORS TSS =z < 11b

gal. X 0.00379 = m3
in. X 2.54 = ¢cm

sq. ft. X 0.0929= m2
cu. ft. X 0.0283 = m3

FIGURE 3. ALTERNATE | SYSTEM SCHEMATIC

54



TABLE 40. ALTERNATE 1 EQUIPMENT LIST

Component Installed Cost, $
3.03 m3 (8,000 gal) raw septage receiving tank* $ 6,500
11.4 m3 (3,000 gal) acid addition tank 3, 385
7.6 m3 (2,000 g#l) lime addition tank 2,845
11.4 m3 (3,000 gal) supernatant/filtrate neutralization
tank* 2,950
3.8 m3 (1,000 gal) sludge neutralization tank* 95Q
0.76 m (30 in) diameter 40-mesh vibrating screen 5,080
95-190 1/min (25;50 gpm) positive displacement sludge
transfer pump 4,000
95 1/min (25 gpm) supernatant/filtrate transfer pump 215
6,28 m3/min (10 cfm) air blower for mixing 860
0.57 m3 (150 gal) sulfuric acid storage tank 910
3.8 1/min (1 gpm) sulfuric acid metering pump 1,730
0.76 m3 (200 gal) lime slurry tank 755
57 1/min (15 gpm) lime slurry pump 170
Two 167 m? (1,806 ftz) intermittent sand filters 22,000
Three 4.6 m? (50 ftz) sand drying beds 2,000
Sand drying bed covers | 340
5.6 m2 (600 ftz) building for housing equipment 12,600
Piping and valving 2,970
Pickup t;uck 5,000
Electrical 1,500
Subtotal $76,760
Contingency (15 percent) 11,515
. Total $88,275

*Inétalled below grade

55



TABLE 41, ALTERNATE 1 ACTIVITY SCHEDULE

Time Activity

6:45 - 8:00% Transfer lime supernatant to supernatant filtrate tank
using centrifugal pump

8:00 - 8:15 Drain lime sludge to sludge neutralization tank

8:15 - 9:30 Transfer acid supernatant to lime addition tank usiﬁg
centrifugal pump

8:30 - 9:30 Clean one sand drying bed

9:30 - 9:45 Drain acid sludge to sludge neutralization tank and
make up lime slurry

9:45 - 10:45 Screen 2,500 gal of raw septage using positive displace-
ment pump and place in acid addition tank

10:00 - 10:15 Adjust pH of supernatant-filtrate to 6.5 to 8.5

10:15 - 10:30 Adjust pH of acid supernatant to 11.0+

10:30 - 10:45 Adjust pH of combined acid and lime sludges to 9 to 10

10:45 - 11:00 Adjust pH of screened septage to 2.0+

11:00 - 12:30%* . Transfer neutralized supernatant-filtrate to inter-
mittent sand filter using centrifugal pump

11:15 - 11:45 Transfer neutralized sludge to sand drying bed using
positive displacement pump

11:30 - 12:30 Perform required maintenance and/or dewatered solids

and screenings disposal

*Tnitiated with automatic timer.

**Automatic shutoff.

56



TABLE 42. (Continued)

Cost
Category $/m3 $/1,000 Gal.
Electricity and Water 0.05 0.18
‘Labor 3.8 - _14.42
Total $9.73 $36.87

ALTERNATE 2: TREATMENT OF 9.48 M3/DAY (2,500 GPD) OF SEPTAGE AT A MUNI-
CIPAL WASTEWATER FACILITY

A series of processes have been selected for the treatment of 9.48
m3/day (2,500 gpd) of septage at a municipal wastewater treatment facility.
The processes involve: (1) screening, pH adjustment and equalization of
the raw septage, (2) aerobic digestion of the neutralized material with the
treatment plant's waste secondary sludge, and (3) dewatering of the mixed
aerobically digested sludge utilizing the treatment plant's existing equip-
ment. Figure 4 presents a schematic of this system as well as the asso-
ciated flow, BODg and TSS balances.

Aerobic digestion of septage for ten days has been noted to yield a 20
percent reduction in TSS (6). Based on this factor and the average charac-
teristics of raw screened septage, supglemental'aerobic digestion volu-
metric capacity of approximately 114 m- (30,000 gal.) should be installed
if the treatment plant is at or near design capacity. As a result, approx-
imately 66 kg (145 1b) of TSS must be dewatered per 9.48 m3 (2,500 gal.) of
raw septage processed. It has been calcylated that the treatment of 9.48
m3/day (2,500 gpd) of septage at a 948 m /day (250,000 gpd) municipal
treatment plant, using the above outlined process, could result in in-
creased dewatering requirements of 30 to 40 percent including chemicals,
labor, electric power, and dewatering equipment running time.

The pilot plant studies indicated that the utilization of centrifuga-
tion or vacuum filtration equipment for dewatering.should be carefully
scrutinized. However, it must be recalled that centrifuge performance was
limited because of the point of application of the appropriate polymer.
Similarly, only one cloth was available for use on the cloth belt vacuum
filter and this particular media may have led to the marginal results

reported.

A 1list of the required equipment and installed cost estimates is given
in Table 43. Estimated total installed cost is $61,075. If adequate
aerobic digester capacity exists at the treatment plant, the total in-
stalled cost of appropriate equipment would approximate $30,000.

57



LEGEND

m O O @ »

8000 gal receiving tank
30" ¢ vibroting screen

3000 gal neutralization tank

Exponded municipal cerobic digester (30,000 gal)

Existing municipal dewatering equipment

CONVERSION FACTORS

gal. X 0.00379 =+ m3

in. X 2.8z ¢em
8q. 1. X 0.0929: m@
cu. 1. X 0.0283 s m3

NOTE:

36 b TSS destroyed by the
aerobic digestion process

g

RAW SEPTAGE
Q:2500 gal

SCREENINGS

DIGESTER DECANT
Q 1240 gal
BODg= SIb
TSS = 241b

-

DEWATERING FILTRATE
Q:—
BODg 5 Ib
TSS = 61b

Q:=20gqa!l
SCREENED SEPTAGE
Q =2480¢gol
BODg =121 Ib
TSS =1801b

5LB Ca(OH),

NEUTRALIZED SEPTAGE
Q = 2480 gal
BODg = 121 Ib
TSS s1801b

AEROBICALLY DIGESTED SEPTAGE
Q = 1240 gal '
BODg =92 Ib

TSS =120

DEWATERED SEPTAGE SOLIDS
Q2 —
BOD, = 87 Ib
TSS =1141p

FIGURE 4. ALTERNATE 2 SYSTEM SCHEMATIC

58



TABLE 43. ALTERNATE 2 EQUIPMENT LIST

Component Installed Cost, $
30.3 m3 (8,000 gal) raw septage receiving tank* $ 6,500
11.4 m3 (3,000 gal) screened septage neutralization
tank* 3,000
0.76 m (30 in) diameter 40-mesh vibrating screen 5,080
19-190 1/min (5-50 gpm) positive displacement sludge
transfer pump 4,000
0.76 m3 (200 gal) lime slurry tank 755
57 1/min (15 gpm) lime slurry pump 170
3.4 m3/min (120 cfm) air blower 1,200
114 m3 (30,000 gal) aerobic digester 19,000
Piping and valving 6,305
27 m2 (270 ftz) building for housing equipment 6,090
Electrical 1,010
Subtotal $53,110
Contingency (15 percent) 7,965
Total $61,075

*Installed below grade

39



Approximately one and one-half person-hours would be required to
screen_and neutralize the raw septage, and maintain the equipment for each
9.48 m3 (2,500 gal.) processed. Time commitments for dewatering would be
30 to 40 percent above that currently being expended at a given municipal
facility. A time for septage sludge dewatering has been estimated to be
one hour/9.48 m> (2,500 gal) of septage processed.

Assuming a maximum of 47.4 m3 (12,500 gal.) of raw septage is pro-
cessed per week and facility life is ten years, estimated minimum treatment
costs, including those associated with dewatering, are presented in Table
44,

TABLE 44. ALTERNATE 2 CAPITAL AND OPERATING COSTS

Cost
Category $/m3 $/1,000 Gal.
Amortization of Capital 3.53 13.38
Maintenance 0.25 0.94
Chemicals* 0.33 1.24
Electricity and Water 0.36 1.36
Labor 1.90 7.21
Total $6.37 $24.13

*Includes 5 kg/t (10 1b/ton) of polymer for dewatering on
municipal equipment at a cost of $4.41/kg ($2.00/1b)

ALTERNATE 3: 37.9 M3/DAY (10,000 GPD) FACILITY EXCLUSIVELY DESIGNED FOR
SEPTAGE TREATMENT

Processes selected for this alternate include: (1) screening and
equalization of the raw septage, (2) acid/lime conditioning process, (3)
sludge dewatering by filter press, and (4) aqueous fraction treatment by
intermittent sand filtration. Figure 5 presents a schematic of this system
as well as flow, BODg and TSS balances based on the average performances of
each operation noted in the study.

Essentially, the system is the same as that presented in Alternate 1
except that sludge dewatering is accomplished with a filter press. _De=
watered sludge volume has been estimated to be approximately 0.03 m3/m3 (4
cu £t/1,000 gal.) of raw septage processed. Two 650 m? (7,000 sq ft)
intermittent sand filters are required for the aqueous fraction treatment.

A list of the required equipment and installed cost estimates is given
in Table 45. Estimated total capital cost 1s $452,615.

60



LEGEND

A
8
c
D
E
F
(c]
H

20,000 gol receiving tonk

60" ¢ vibrating screen

10,000 gal acid addition tank

8000 gal lime addition tonk

10,000 gal neutratization tank

2- 7000 sq ft intermittent sand filters
4000 gal neutrolization tonk

Filter press

100 I1b Ca (OH),

NEUTRALIZED SLUDGE
Q = 3080gal
BODg= 460 Ib
TSS = 8051b

RAW SEPTAGE
Q =10,0004qa!

SCREENINGS

Q=804qal
SCREENED SEPTAGE
Q = 99209al
BODg = 484 1D
TSS = 7201b

B’

ACID SLUDGE

Q = 224090l
BODg =4601b

3001b H,yS0,

TSS :696Ib ACID SUPERNATANT
Q = 7680gal
BODy = 241
TSS =241b
LIME SLUDGE
e 2501b Ca (C)H)2
Q = 84090l
BODg =01Ib LIME SUPERNATANT
TSS =I1591b Q = 6840 gol
BODgt 241b
7SS = 41b

DEWATERED SLUDGE
Vol = 445cuft .

BODg* 4481
TSS = 7931b

CONVERSION FACTORS

9al. X 0.00379 = m3
in. X 2.34 = cm
sq. ft. X 0.0929:=m
cu f1. X 0.0283 s m

FILTRATE
501b Hg 50,
Q = 2780gal
BODg = 121b .
TSS = <1ib NEUTRALIZED SUPERNATANT-FILTRATE
Q = 9620qal
BODg = 361b
TSS = <5Ib

AQUEQUS EFFLUENT
Q * 96204l
BOD,= 3ib
TSS < |ib

FIGURE 5. ALTERNATE 3 SYSTEM SCHEMATIC

61



TABLE 45, ALTERNATE 3 EQUIPMENT LIST

Component Installed Cost, $
76 m3 (20,000 gal) raw septage receiving tank#* $ 12,000
38 m3 (10,000 gal) acid addition tank 7,750
30 m3 (8,000 gal) lime addition tank 6,560
38 m3 (10,000 gal) supernatant/filtrate neutralization
tank¥* 6,300
15 m3 (4,000 gal) sludge neutralization tank* 3,825
1.53 m (60 in) diameter 40-mesh vibrating screen 10,000
Two 38-380 1/min (10-100 gpm) positive displacement
sludge transfer pump 13,000
Two 380 1/min (100 gpm) supernatant/filtrate transfer
pump 1,400
0.17 m3/min (25 cfm) air\blower for mixing 950
1.9 m3 (500 gal) sulfuric acid storage tank 1,000
3.8 1/min (4 gpﬁ) sulfuric acid metering pump 1,730
1.9 m3 (500 gal) lime slgrry tank 1,000
227 1/min (60 gpm) lime slurry pump 230
Filtgr press 220,500
Two 650 m? (7,000 ft2) intermittent sand filters 48,000
Piping and valving 4,640
178 m? (1,920 £t2) building for housing equipment 40,320
Pickup truck 5,000
Electrical 9,375
: Subtotal $393,586
Contingency (15 percent) ‘ 59,035
Total 8452, 615

*Installed below grade

62



Table 46 gives a tentative scheduling of events at this 37.9 o3
(10,000 gal.) capacity septage facility. It has been estimated that appro-
ximately 0.75 person-hours would be required to process 3.79 m” (1,000
gal.) of raw septage and perform required maintenance at this fac¢ility.

Assuming a maximum of 190 m3 (50,000 gal.) of raw septage is processed

per week and facility life is ten years, minimum estimated treatment costs
have been calculated and are presented in Table 47.

TABLE 47, ALTERNATE 3 CAPITAL AND OPERATING COSTS

Cost

Category $/m° $/1,000 Gal.
Amortization of Capital 6.54 24.79
Maintenance 0.46 1.74
Chemicals 0.41 1.57
Electricity and Water 0.18 0.69
Labor 1.43 5.41

Total $9.02 $34.20

ALTERNATE 4: TREATMENT OF 37.9 M3/DAY (10,000 GPD) OF SEPTAGE AT A MUNI-
CIPAL WASTEWATER FACILITY

Processes selected for the treatment of 37.9 m3/day (10,000 gpd) of
septage at a municipal wastewater facility include: (1) screening and
equalization, (2) ferric chloride and lime conditioning, (3) aqueous
fraction treatment by controlled rate addition to the treatment plant
influent, and (4) sludge fraction dewatering using the plant's existing
equipment. An example of such equipment is a vacuum filter. Figure 6
presents a schematic of this system as well as the associated flow, BODg
and TSS balances.

A list of the required equipment and installed cost estimates is pre-
sented in Table 48. Estimated total cost is $110,705.

Table 49 gives a tentative scheduling of events at this facility. It
has been estimateg that approximately 0.75 person-hours would be required
to process 3.79 m® (1,000 gal.) of raw septage and perform required main-

tenance at this facility.

Assuming a maximum of 190 m3 (50,000 gal.) of raw septage is processed
per week and facility life is ten years, minimum treatment costs have been
calculated and are presented in Table 50.

63



TABLE 46. ALTERNATE 3 ACTIVITY SCHEDULE